Tuhos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 5N

Delfino Vatenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICC

(52) 229 589 1100 tel

I ————————
[Customer / Cliente: PLESA ANAHUAC Y Cl2

S, 5.A.DEC.V.

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13072344

{52) 229 989 1600 fax
Page [ Pagina:

1/6

Date / Dia: September 22, 2013

Custormner's Order Item / Ordan Cliente - Hem:

—
Gustomer’s Raference / Ref. del Cliente:

Manufacturer’s Works Order N° f Confirmacién de Venta:

N/A NIA. 206502/01
Manufacturing Pracess / Proceso de Manufactura: Product Type / Tipe de Producto: Surtace / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Narmas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
APL 5L EDAS/JULY 2013 B/X42-L245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions ! Dimenslones: Schedule / Cédula: Length / Langitud: Guantity / Cantidad; 2 PcsiPz Nominal Weight / Pesc Nominai:
10.750 X 0.5 INCH SCH 060/ W.C XS - 39.37 i 41.01 FT 81.955 FT 4459.638 LB 54.79 LB/FT
273.1 X 12.7 MM o ' 12.00/712.50 MTS I24.980 Mrs 2041.000 KG 81.53 KG/M

——
Specimen candition Specimen dimensions Test ¥.8. U.T.5. ¥.3.4U.T7.5 Elongation / Alargamiento
Heat N* | Sample N° | Condiclon de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reg.
Calada N°| Musstra N°{ Ls 8c ] Tvpe] Ori Size Aren Temp. {Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamario Seccién | ensayo {Max: — Max: — -
mm mm2 C MPa MPa in % %
57154 653_2 B AM S5 L 38.39X12.89 494,8.5 RT- 327 510 0.84 2 29.6 45.0

AM: As manufactured / Segin proceso de fabricacion
B: Body / Cuerpo

; Longitudinal / Longiludinal
it fangth / Longitud inteial

Ls: Location of sempie / Ublcacion de la muestra

Max: Maximum f Maxime

Ori: Crientation / Orientacion

Req. Max: Requirad maximum / Maximo requerido

Req: Requirad / Requerido

“Se: Specimen condition / Condicién de la probeta
Ss: Sirip specimen / Muestra rectangular

i.T.5: Ultimate tensilo strength / Resistencia;
S: Yield strength / Fluenci St

Gomposmnn %! Cnmpns;cmn o

: LR X 0eg
5l T Mo [Cr| P |- S V. [ MN.J-N | ca
H Max | 28 | 120 80 "300 | 400

IR : Min - | 28 - i B -
“HeatN® | Sample N° [P ' “AD | 400
" Colada N | Muesta N° & =
[ 6Ti5a | 00001 18
Ugrisa ) '55832 105

: This t:artrﬁ;;ats igissued by a cumputenzed systsm andit.

on hzmselfthe raspansthhlty for any ur;!awful ar

; valid with slectranic signature. . Dn the arigmal el r;ate thg Irads-mark graan culored
‘Tenars"is siampad In case the’ nwnerai the original cstificate would release a copy of iti hii st atiest r

| Ten

Este oemﬁsadn se emite mediante sisiema campman:r.ado y es valiuado con-firma elecintnica.
(_:u:or verde. En caso de que &l peseedar.det eerlrﬁcado enlrague ha copla, deberd garanlizar la conformidad cen el original baciéndose

Ilowed use. Any alieration and’or falsxf caficn wlil ba subjacled io the law.

5 raspansabla por cualguier uso fiegal o indebido. Cua!q

ralleraclén yrn {aisificacién eslard suleia ala ley

Elcertificado orlginal posee impreso ef iugo i

FORO3171 ;




Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 SN

Delfinc Valenzuela Tejerla, Veracruz, Veracruz

C.P 91697 MEXICO
{52) 229 989 1100 tel

(52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page/ Pagina:
CERTIFICADO DE FRUEBAS EN FABRICA 13072344 2/6
: Date / Dia: September 22, 2013
Cusiomer / Gliente: PLESA ANAHUAG Y CIAS, Sub. DE C V. Cuslomer s Order llem / Ordan Gliente - Aem - JCUsiomer s Relerance / Ref. 0ol Glionta:  [ManUiaclarer s W aTks Orier 14° T Confrmanr e
NiA N/A 206502/01
Manufaciuring Process / Proceso de Manufactura: . Product Type / Tipa de Producto; Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS ' VARNISHED
LAMINADO EN CALIENTE SIN COSTHURA CONDUCCION SIN COSTURA BARNIZADO
Standard or SpeEi.ﬁcatEnn I Momas o Especificaciones; : Steet Grade / Grade de acero: Ends / Extremos:
IAP] 5L ED45/JULY 2013 BIX42-1.245/L.290 PSL1 NORMAL BEVEL
’ BISELADOC NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad; 2 Pes/Pz . Nominal Weight / Paso Nominal:
10.750 X 0.5 INCH SCH 060/ W.C XS 39.37 /41.01 FT 81955 FT 4499.638 LB 54.79 LBIFT
2731 X127 MW 12.00 f 12.50 MTS 24,980 MTS 2041,000 KG 81.53 KG/M

Compasition % / Composician %

X100 % 1000 X 40000 X 100 i e
Cim[siIM|[Cr] PT STV NN [Cu[sSn] Al| 7iJAs] B8 ] Ca] N |Col 1[Gl 2] Cola] =+ .0
H Max | 28 J120] — 195 [ 40| 36 { 30 [ a0 | —~ |ao6daw] — [ ~ | = [ = | = [ =] — | 15 | wo{ 6.
Min J - J2110] -1~ -1« =1-1-1-1-1-1T<1T<=-V-Ft1-1-=-1-1-~1T-4
HeatN° | SampleN" | fax | 26 | 120] ~ | 45 | 40 [ 30 | 30 [ 80 | -~ |00 a6 — | = | = | =1 = - | = | 16 [q06] &
Colada N | Muestra N° Mn f = 28110} -] =1 -1 <1 ~1 -1 ~T=-T-1T"~-1T-T<=1T77"1T=1T=-T1T=-1T-=
67154 65883 P 19|83 )8 42] 98 P15] 0 F € | s0|t06] 7 [ 2] 0] 3] 01 16]7] 0 |268] ¢
Cal. 1: SUMA Nb+V+Ti el B UMA NDHY : . Max: Magimum / Maximo -+ - P: Praduct / Producta
* |Gk 2: SUMA MosCreNCusy _ ¢ H:Heat/Colada i . Niin: Minium / Minina : o :

-Required values | .7 Individuals / Individuzles i ‘Average ! Promedio

. Hardness type.'T ino de dureza HRC
Valores requeridos { - Mini= | “Maxi 22.0° T Var - ~Mini— ) Maxe= | var - S .
- HeatN°® Sampfe N* Specimen.condition Quad, - { - Sca!'e S Of MW iD |- Var.
Colada N* Muestra N® Ls - .t Bo : .| . Escala 1. 2 3 | Avg ] 1 2 3 \ -2 3 FAvg.
s mt—————————————— asale e ——
" . B7154: 65882 8 . ) K AM 1 HRBW. {'75.7] 76.3] 76.5} 76.2| 78.8] 7B.6 8.6} T8.4) TB.E] 78.4]. 28
67154 65883 B N AM. R HREW-{ 78.2] 78.0f 70.4] 78,5 80.8] 81.5}-81.1] 71.9] 785 78.2] -2, 9
R AM As manufactured { Segiin procesa de fahm:aclun S 1D: internal diameter:/ Didmetrs Intsmo " - Min: Minirum / Minimo _ ) : : Quad Guadrant / Cuadranta
Avg Averagef Pmmedlu . Lo R i5: Location of sample /Ubicacion"ge la muestra ! MW Migdle wall { Centro Lo KR Sc Specimen conditian / Cond]cnfm de Js pmhaia
This carificate. is Jssued by a GC'I1'||JIJN-="29‘=| syslem and it is va!ld wilh eleclrenic sigralure. Dn he oAging! cerificals 1he rage-rark green | culored e Esle certificado se emite med sistema complitanzado y ¢s valid a can firma elecironlea. - 1 cenlificado arigingl posee impreso o ogo -
| "Te' ris” i='stamped. In case the cwner of the oiiginal certificate weuld release a copy of it, hia must attest: its canferimity to the original ong taklng Tenaris color verde. En case de que e! pnseedar de) certll'cado enlrague Una copis, debera garantizar ia conformidad con el original hacténdose
I-IPDH himsalf the I'ESDﬂﬂﬁiblllly for any unlawiul or nol allowed usa, Any allsralicn andfor faTs\ﬁcahun will be subjecled to the law. : respunsable por cualquier vsa ilegs! o indabide. Gualgidler altemclon yt‘n falslficacion estara sujela a faley.

FORO3171 .



- Jupon himself the responsibility for any unlawfulor not allowed use. Any all i -and.'or

Fis

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NOmero: Page / Pagina;

13072344 3/6

Date / Dia; September 22, 2013

Tubos de Acero de México, 5.A.

Carret, Meéxico Veracruz Km 4327 Shl

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91647 MEXICO

{52) 229 989 1100 tel

{52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUACG Y CIAS, S.A.DE C.V. - [Customer’s Crder tem { Orden Clients - Item: Customer’s Reference / Ref. del Ciisnte:  |Manufaclurer's Works Order N* { Confirmacion de Venta:
N/A NIA 206502/01

Manufacturing Process / Procesa de Manufactura: Product Type / Tipe de Producta: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard ar Specification / Normas o Especificacionas: Steal Grade f Grado de acero: Ends { Extremas:

API 5L EDAS/ULY 2013 B/X42-1245/L.290 PSL1 NORMAL BEVEL

EBISELADO NORMAL

Schedule / Cédula:
SCH 060 / W.C X5

Dimensions / Dimensicnes:
10,750 X 0.5 INCH
273.1 X 12.7 MM

Lengih / Longitud:

29037/ 4101 FT
12.00 / 12.50 MTS

Quantity f Caniidad: 2 Pes/Pz
81.955 FT
24.980 MTS

4499.638 LB
2041.000 KG

54.79 LB/FT
181.53 KG/m

Nominal Weight / Pesoc Nominal:

’B: Body / Cuerpo

_ Var Variation / Variacion [

Standard / Norma:
Heat N® | Sample N* Resuit
Celada N° | Muestra N° Resultado
e
67154 65883 Good / Bueno

Tima{ Tiarmpo- Results / Resuitado

Pressure / Presién
" Unit/ Unigad. Value / Valor Saconds / Segundos
" mga 20.5 5 - Satisfactory / Salistactorio .

"Tenars” is stamped. In case the owner ol the urlg!nal certificate would relesse a copy of it, he must allest its confarmity to the original one: mking .

E [‘hls cerlificale 15 issued by a computertzed system and H is valid with afectronic signature,” On the oRginal Certificale, he rade-mark grean ba!nred -

fin wal]ha libjecied to the law,

] Este cerlificado 5o smile madiznie sistema computanzado ¥ es validedo -con firma electianica. | El cerlincado original posee impraso sl ingn
.|Tenaris-color verde. En caso de qua el paseeder del cettificado enlregus ne copia, debera garantizar |a conformidad con ! ariginal haciéndoss

rasponsable por cualquier uso legal ¢ Indebido, Gualgmar alferacign yfo falsi

i6n esfard sujeta 4 Iz tey.

FOR03171.




Tubos de Acerc de México, 5.A.

Carret, México Veracruz m 433.7 $N

Deifino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICC

(52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Ngmero: Page | Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072344 4/6
Date / Dia: September 22, 2013
Customer / Gliente: ANAHUAC Y Cif m Customer’s Order Item / Ordan Chente - ltem: Customer’s Reference / Ref. del Cliente:  JManufacturer's Works Order N* / Cenfirmacion de Venta:
N/A N/A 206502/01
Manufacturing Pracess / Proceso da Manufactura: Product Type / Tipo de Producto; Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOQ
Standard or Specification / Normas o Espacificaciones: Steel Grade ! Grado de acero: Ends / Extremos:
AP 5L ED45/JULY 2013 BiX42-1.245/L.280 PSL1 NORMAL BEVEL
. kBlSELADO NORMAL
Bimensions / Dimensiones: Schedule { Cédula: Length / Longitud: Quantity / Cantidad: 2 Pes/Pz Neminal Weight / Peso Nominak:
10.750 X 0.5 INCH SCH 060/ W.C XS 303714101 FT 81.955 FT 4499.638 LB . |54.79 LBIFT
273.1 X 12.7 MM 12.00 / 12.50 MTS 24.980 MTS 2041.000 KG ) 81.53 KGIM

Heat freatment / Tratamiento térmica: Pipe / Tubo
Quench media of heat treatment process / Media de enfriamanta del tratamiento térmico: N/A
Temperature Scale / Escala de Temperatura: N/

Type
Tipo

As Rolied

Suppletnentary Infsrmation

. ) . Informacién Suplementaria
Manufactured by TenatisTamsa B - . s AR i i '?ﬂbncadu por TanarsTamsa,
Steel making process: o i ) R oo Fabrcacien dal aceto: :

K Electrrc Arc Fumace-Ladle Furnace-Canlinuous Caslmg Maching. . ' Homo de Areo EIenlnm-Hornn de Afinacitn-Maquina de Colada Commua.
Fully Kiied Steal o ) ) ) Acero calmato con aluminio

_[Mzterial frea from Marcury conlamination - * : MaterTal libre d contaminacian de Mercurio
Mot repaired by welding . No reparade por soldadura
on destrictive lest. Salisfaclory . Contral no destructivo. Satisfatioric
Inspecticn method .. . [Método da inspaccién
.= EMI - FLVI - MPI - : o ) : - - EMIL: FLVI- MPI -
MATERIAL ACCORDING TO NACE MRO175 /130 15156-2, 2008 ‘_ . . o o MATERIAL DE ACUERDO A NACE MRO175/1SD 15156-2, 2008
IAND NACE MR0103, 2010 ONLY FOR HARDNESS 22 HRC MAX, : : " | NACE MRG103, 2010 SDLO DUREZA MAX. 22 HRC
MATERIAL ACCORDING TO ASTM A53 GR. B/C 12,;ASTM A105 IASME SA106 GR, B/G ‘}1.'2010 . : - IMATERIAL DE ACUERDO A ASTM A53 GR. B/IC 12, ASTM A'IOS 1ASME SA1DE GR, BfG 11/2010

JAND API 5L GR.B/X42-1245/.290 (ANNEX & "E") : . R |4 API5L GR.B/X42-L 245/1250 {ANEXC "C" & "E"},

" Ffie cerﬂfcale is-issued by @ compuigrized sysiem and El is valid with slectranic signature. On the. onginal cerlmoate the lrade—@?g-ré'sn coloted. - Wc&du se emile medlanta sislema compularizado y &5 velidadu con rma sleclienica. Bl carficads ohgtnal poses impresa el logo -
'Tenarls is slamped. In case the owner of the oniginal certificate would release a copy of i, he must atlest its ‘cainfarmiy 1o the original ong laklng_ . - ITenaris color verde. En caso de que of poseador del cartifitado entrague una copfa, debera garantizar la conformidad con el origine! haciéndose
upon himself the responslhﬂuy {or any unlevh or nnl alluwed use. Any alteration andfor rsISIﬁnaflnn w]li be suh]ecled lc the law. X respansable por cualquier use ilegal o Indebida, C Alteracian yio falsi ion estard sujeta a la lsy.

FORG3171




Tuhos de Acero de México, $.A.
Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejerla, Veracruz, Veracruz
C.P. 91657 MEXICO

(523 229 382 1100 tel

. {52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number / Ndmero: Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 13072344 5/6

Date / Dia:; September 22, 2013
Customer / Glen LESA ANAHUAT ¥ Im C.V. Customer’s Order ltem / Ordan Cliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufacturer’s Works Crder N* / Confirmacian de Vanta:
NIA NIA }  |206502/01
Manufaciuring Process / Proceso de Manufactura: Product Type / Tipo da Praducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN GOSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification { Narmas o Especificaciones: i Steel Grade / Grado de acera: Ends / Exiremos:
AP 5L ED4SLIULY 2013 B/X42-L245/L280 PSL1 NORMAL BEVEL
. BISELADQ NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Guantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.5 INCH SCH 06D/ W.C XS 39.37/41.01 FT 81.955 FT 4499.638 LB 54.79 LBIFT
273.1 X 12.7 M ' 12.00 / 12.50 MTS 24,980 MTS 2041.000 KG 81.53 KG/M

Supplementary Information
Informacidn Supiementaria

e -
Lamsa Ret: 444489 JTamsa Ref: 44448%

r

Heat N° Quanﬁty Langih Waight
Colada N® Canlidad Longitud Peso
{Piaces) (ft) {m) (Tons)
67154 2 8186 - F: 24 98 B - 2,041
Average length per pipe Nominal wslght per. plpe
Longitud promedio por tubo Peso nominal por tubo
(/) {m) © . {ibfh). - {kgim}
rirmcc—i
40,98 12.49 : 54,9 . | -81.705
This carlficate Is 550ce by & computerzed syslem and it is valid wilh electrenic signatire. . O the angnnal cariticale he rade-mark green colorad . - Este cerlificado se emile madianie sistema computarizado y es ~valdada - -ean; frma elecirénica.  El cerlificado original posee impraso el Iugu
“Tenaris® is stamped. In case the awner of the ofignal certificate would releass a copy of if, he mustaltest ils canfermity to the original one takfng ! Tenans color verde. En caso de qua el poseedar defcertificado entregue una copla, debera garantizar la conformidad can el eriginal haciéndose
u;mn himself the respcns;blilly for any unlawful ornnl ‘allowad use. Any alleralion andfor. falsﬁcatmn will be subjecled to ihe law. respunsahle por cualquier uso ilegal o Indebide. Gualquier alt i y.'o {alsificacion eslara sujeta a 6. Iey

FORO3171. -




Tuhos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICC
(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero: Page

13072344

6/6

- {52) 229 985 1600 fax
/ Pagina: '

Date / Dia: September 22, 2013

Customar ! Chenie: PLESA ANAHUAG Y GIAS, S.A DE C.V,

CGustomer’s Order Item / Orden Clente - ltem:

Custemer’s Reference / Ref. del Cliente:

Manufacturer's Warks Order N* 7 Confirmacian de Venta:

N/A NIA 206502/01
Manufaciuring Frocess / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Supertficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
ﬂS!andard or Specification / Narmas o Espacificaciones: Steel Grade / Grado de acero: Ends / Exttemos:
APE 5L ED45/JULY 2013 BfX42-1 245/ 230 PSL1 NORMAL BEVEL

BISELADO NORMAL

Bimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pes/Pz
10.750 X 0.5 INCH SCH 060/ W.C X5 39.37 /4101 FT 81955 FT 4499.638 LB
273.1 X 12.7 MM 12.00 / 12.50 MTS 24,980 MTS 2041.000 KG

Nominal Waight / Peso Nominal:
54.79 LBIFT
81.53 KG/M

This is to cerfify that the preduct described here has bean manufactured, sampled, testad, and Inspected in accordance with
purchaser order requirerments. This certificate is not a declaration of origin ner may it be used as a declaration of origin.

Por el presente cerificamos que el material aqui deserito ha sido
acuerdo a los requisitos de su arden de compra. Este certificado

fabricade, muestreado, ensayado e inspeccionado ce
no as, ni puede ser usado, como una dedaracion de origen.

CUSTONER . THIRD PARTY

INSPECTION COMPANY
COMPANIA DE INSPECCION

NO APLICA
Employee Name: N/A

TENARIS QUALITY DE

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

ARTMENT SIGNATURE

7247

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTC. DE CERTIFICACION GE CALIDAD

Teresa M. Castelld Abraham

Rafael Gutidmez de Velasce Magallanes

This cerliflcale is issued by a oumpulenzed system ang l| fs walid with elestranic signature.. Cn the urigm.r oeruﬁ;ala the trade-mark green calored
"Tenarls is stampéd. In case the owner of the original certificate would release a copy of #, he musl atles! hs confermity to the original ene 1ak|ng :

ion will he )t 3 to-the law.

~.. |Este certificado se emite mediante sislema compulanzado y es validado_con linma eiecironica. Bl certilicads ongingl posee impresn el logo ]
-+ | Teniatis color verde. En caso de que sl poseedor de! cerlificado. anlregue una copis, debers garantizar la conformidad con el original hacléndose

upon himsel tha responsibility for any unlawful or-not al!nwed use. Any ion andfor

responsable por cualquier uso itegal o indebido. Cualquisr sllaration yio faisticacién estara suieta a'la Tey,

FOR03171-.




